POS NO. SPARE PART DESCRIPTION PCS ITEM NO.
Two Hole Basin Mixer E-6116-LM41M 5716270
1 Mixer Body 1 |5721740N
2 Spout 1 12818130
3 Pipe G3/8"-M12x1-91v.2 1 |2806540N
4 Hose M10x1-G3/8-350 1 2900045
5 Spout Base 1 5057600
6 HandleBodyLM41 1 |2816360B
7 Nut low M33x1,5 1 |2222380
8 Steel washer 1 [2016330
9 Round Rosette nr 28 fi 50 1 |5721750
10 |Hose M8x1-G3/8-400 2 12900868
11 |Nipple NW G3/8-G1/2 2 12900480
12 |Cartridge 25 1 12812375
13 |Nut 1 |2410080
14 |HandleArm 1 5306200
15 |Nut 1 |2812290a
16 |Decorative cap 1 12812300
17 | Screw M5x25 ISO 4029 1 9903346
18 |Aerator M16,5x1-51/min 1 12206907
19  |Rubber washer 1 (2016310
20 |Rubber washer 1 |2000180
21 |Gasket 18.5x12.5x3 2 2076455
22 |Screw M4x5 1SO-4027 1 9903293




